STATE OF MAINE

Department of Environmental Protection

Paul R. LePage Patricia W, Aho
GOVERNOR COMMISSIONER
December 3, 2012

Mr, Ralph Nicola
Penobscot Indian Nation
12 Wabanaki Drive
Indian Island

Old Town, Maine 04468

RE:  Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0101311
Maine Waste Discharge License (WDL) Application #W002672-6B-D-R
Final Permit

Dear Mr. Nicola:

Enclosed please find a copy of your final MEPDES permit and Maine WDL. renewal which was approved by
the Department of Environmental Protection. Please read this permit/license renewal and its attached conditions
carefully. You must follow the conditions in the order to satisfy the requirements of law. Any discharge not
[...]
certification describing any of the following that have occurred since the effective date of this
permit fPCS Code 957997 See Attachment B of the Fact Sheet for an acceptable certification form to
satisfy this Special Condition.

(a) Changes in the number or types of non-domestic wastes contributed directly or indirectly to the
wastewater treatment works that may increase the toxicity of the discharge;

(by Changes in the operation of the treatment works that may increase the toxicity of the
discharge; and




MEOQ101311 PERMIT Page 9 of 10
W002672-6B-D-R

SPECIAL CONDITIONS
I 06-096 CMR 530(2)(D)(4) STATEMENT FOR REDUCED/WAIVED TOXICS TESTING

(c) Changes in industrial manufacturing processes contributing wastewater to the treatment works
that may increase the toxicity of the discharge.

In addition, in the comments section of the certification form, the permittee shall provide the
Department with statements describing; ' ‘

(d) Changes in storm water collection or inflow/infiltration affecting the facility that may increase
the toxicity of the discharge.

(e) Increases in the type or volume of hauled wastes accepted by the facility.

The Department reserves the right to reinstate annual (surveillance level) testing or other toxicity
testing if new information becomes available that indicates the discharge may cause or have a
reasonable potential to cause exceedences of ambient water quality criteria/thresholds.

J. MONITORING AND REPORTING

Monitoring results obtained during the previous month shall be summarized for each month and
reported on separate Discharge Monitoring Report (DMR) forms provided by the Department and
shall be postmarked by the thirteenth (13™) day of the month or hand-delivered to a Department
Regional Office such that the DMRs are received by the Department by the fifteenth (15™) day of
the month following the completed reporting period. A signed copy of the DMR and all other
reports required herein shall be submitted, unless otherwise specified, to the Department’s facility
inspector at:
Department of Environmental Protection
Eastern Maine Regional Office
Bureau of Land and Water Quality
Division of Water Quality Management
106 Hogan Road
Bangor, Maine 04011

Alternatively, if you are submitting an electronic DMR (eDMR), the completed eDMR must be
electronically submitted to the Department by a facility authorized DMR Signatory not later than
close of business on the 15™ day of the month following the completed reporting period. Hard
Copy documentation submitted in support of the eDMR must be postmarked on or before the
thirteenth (13th) day of the month or hand-delivered to the Department’s Regional Office such that
it is received by the Department on or before the fifteenth (15" day of the month following the
completed reporting period. Electronic documentation in support of the eDMR must be submitted
not later than close of business on the 15" day of the month following the completed reporting

period.




MEQ0101311 PERMIT Page 10 of 10
W002672-6B-D-R

SPECIAL CONDITIONS

K,

REOPENING OF PERMIT FOR MODIFICATIONS

Upon evaluation of the tests results or monitoring requirements specified in Special Conditions of
this permitting action, new site specific information, or any other pertinent test results or
information obtained during the term of this permit, the Department may, at any time, and with
notice to the permittee, modify this permit to: (1) include effluent limits necessary to control
specific pollutants or whole effluent toxicity where there is a reasonable potential that the effluent
may cause water quality criteria to be exceeded; (2) require additional effluent or ambient water
quality monitoring if results on file are inconclusive; or (3) change monitoring requirements or
limitations based on new information,

SEVERABILITY

In the event that any provision, or part thercof, of this permit is declared to be unlawful by a
reviewing court, the remainder of the permit shall remain in full force and effect, and shall be
construed and enforced in all aspects as if such unlawful provision, or part thereof, had been
omitted, unless otherwise ordered by the coutt.




ATTACHMENT A

T




Maine Department of Environmental Protection

Effluent Mercury Test Report

Name of Facility: Federal Permit # ME
Pipe #
Purpose of this test: Initial limit determination
Compliance monitoring for: year calendar quarter
Supplemental or extra test

SAMPLE COLLECTION INFORMATION

Sampling Date: I | | f Sampling time: AM/PM
mm dd yy

Sampling Location:

Weather Conditions:

Please describe any unusual conditions with the influent or at the facility during or preceding the
time of sample collection:

Optional test - not required but recommended where possible to allow for the most meaningful
evaluation of mercury results:

Suspended Solids mg/L Sample type: Grab (recommended) or
Composite

ANALYTICAL RESULT FOR EFFLUENT MERCURY

Name of Laboratory: _

Date of analysis: Result: = ng/L (PPT)
Please Enter Effluent Limits for your facility

Effluent Limits: Average = ng/L Maximum = ng/L

Please attach any remarks or comments from the laboratory that may have a bearing on the results or
their interpretation. If duplicate samples were taken at the same time please report the average.

CERTIFICATION

I certifiy that to the best of my knowledge the foregoing information is correct and representative of
conditions at the time of sample collection. The sample for mercury was collected and analyzed
using EPA Methods 1669 (clean sampling) and 1631 (trace level analysis) in accordance with
instructions from the DEP,

By: Date:
Title:

PLEASE MAIL THIS FORM TO YOUR ASSIGNED INSPECTOR

DEPLW 0112-B2007, Revised July 2009 Printed 7/14/2009




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date October 24, 2012

PERMIT NUMBER: ME0101311
LICENSE NUMBER: W002672-6B-D-R

NAME AND MAILING ADDRESS OF APPLICANT:

PENOBSCOT INDIAN NATION

12 Wabanaki Way, Indian Island

Old Town, Maine 04468
COUNTY: Penobscot County
NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS:
Penobscot Nation Water Pollution Control Facility
12 Wabanaki Way, Indian Island
Old Town, Maine

RECEIVING WATER/CLASSIFICATION: Penobscot River/Class B
COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Ralph Nicola, Superintendent

Tel: (207) 817-7385
e-mail: ralph.nicolai@penobscotnation.org

1. APPLICATION SUMMARY

a. Application: The Penobscot Indian Nation (PIN) has submitted an application to the U.S.
Environmental Protection Agency (EPA) to renew National Pollutant Discharge
Elimination System (NPDES) permit #ME0101311 issued by the EPA on
January 26, 2006, for a five-year term. The NPDES permit approved the discharge of up
to a monthly average flow of 0.10 MGD of secondary treated sanitary wastewater from a
municipal treatment facility to the Penobscot River, Class B, in Old Town, Maine.

On October 16, 2012, the PIN submitted another application to the Department to renew
Maine Waste Discharge License (WDL) #W002672-5L-C-R, which was issued by the
Department on March 29, 2000, for a five-year term. The WDL approved the discharge
of up to a monthly average flow of 0.07 MGD of secondary treated sanitary wastewater
from a municipal treatment facility to the Penobscot River, Class B, in Old Town, Maine.
See Attachment A of this Fact Sheet for a location map.




ME0101311 FACT SHEET Page 2 of 17
W002672-6B-D-R

1. APPLICATION SUMMARY

b. Source Description: The facility receives commercial and residential sanitary wastewater
serving a population of 550 residents on Indian Island in Old Town, Maine. There are no
significant industrial users within the collection system and there are no combined sewer
overflows. The facility is not authorized to treat transported wastes at the waste water
treatment facility.

c. Waste Water Treatment: Sanitary wastewater received at the PIN waste water treatment
facility receives a secondary level of treatment. Waste waters generated on Indian Island
are conveyed to the treatment facility via a sewer collection system that is primarily a
gravity system that is approximately five (5) miles in length with seven (7) pump
stations. Five of the seven pump stations have on-site back-up power and the other two
pump stations are served by a mobile generator in the event of a power failure.
Wastewaters from the collection system are conveyed to the facility headworks where
influent screening is performed either through a comminutor or a manual bar rack,
followed by an anoxic selector basin for filiaments control. Waste water then flows to a
68.,800-gallon oxidation ditch with diffused air, followed by two 27,000 gal circular final
clarifiers, the chlorine contact tank where it is seasonally disinfected and then is
discharged to Penobscot River via a 10” diameter pipe. The outfall pipe extends out into
the receiving water approximately 75 feet with approximately 10 feet of water over the
crown of the pipe at normal low water levels. The end of the outfall pipe is not fitted with
a diffuser to enhance mixing with the receiving waters. Between May 1 and October 31
of each year, the effluent is disinfected with sodium hypochlorite. Flow is measured by a
continuous recording flow meter.

Sludge is wasted from the clarifiers to two 8,000 gal. aerobic digesters and can be then
pumped to a belt filter press for dewatering, Sludge can be also stored in the digestors

which are former package processing units. Sludge is then disposed of at the Old Town
Compost Facility, a Department approved site. '

2. PERMIT SUMMARY

a. Terms and conditions: This permitting action is carrying forward all the terms and
conditions of the previous permitting action with the following exceptions:

1) Eliminating the seasonal monitoring requirements for total phosphorus and ortho-
phosphorus as the Department has made a best professional judgment it has enough
information of the quantity of total phosphorus and ortho-phosphorus discharged and
determined the impact on the receiving water is de mininiis.

2) Increasing the technology based mass limitations for biochemical oxygen demand
(BOD) and total suspended solids (TSS) to correct an error in the previous permitting
action.




ME0101311 FACT SHEET Page 3 of 17
W002672-6B-D-R

2. PERMIT SUMMARY (cont’d)

3) Reducing the monitoring frequency for BOD, TSS, settleable solids and E. coli
bacteria based on a statistical analysis of compliance data for the previous four-year
period.

4) Incotporating mercury limitations into this permit that were originally established in a
license modification issued by the Department on May 23, 2000.

b. History: The most relevant licensing/permitting actions include the following;:

November 21, 1988 - The U.S. Environmental Protection Agency (EPA) issued National
Pollutant Discharge Elimination System (NPDES) permit #ME0101311 to the PIN for a
five-year term.

June 22, 1988 - The Department issued WDL #W002672-59-B-R to the PIN for a five-
year term.

March 29, 2000 - The Department issued WDL #W002672-5L-C-R to the PIN for a five-
year termi.

May 23, 2000 — The Department issued a modification of the 3/29/00 WDL by
establishing interim average and maximum concentration limits for total mercury along
with a 2/Year monitoring requirement.

January 26, 2006 - The EPA issued NPDES permit #ME0101311 to the PIN for a five-
year term.

October 21, 2010 — The PIN submitted an application to the EPA for the renewal of
NPDES permit. EPA deemed the application incomplete and requested additional
information.

February 15, 2011 — The EPA deemed the PIN application complete for processing after
the PIN submitted the additional information requested by the EPA.

October 5, 2012 — The Department received the PIN’s NPDES application from the EPA.

October 16, 2012 — The PIN submitted a complete application to the Department to
renew WDL #W002672-51L-C-R issued by the Department on March 29, 2000.




MEQ101311 FACT SHEET Page 4 of 17
W002672-6B-D-R

3. CONDITIONS OF PERMITS

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require application of best
practicable treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the
receiving waters attain the State water quality standards as described in Maine's Surface
Water Classification System. In addition, 38 M.R.S.A., Section 420 and Department rule
06-096 CMR Chapter 530, Surface Water Toxics Control Program, require the regulation of
toxic substances not to exceed levels set forth in Department rule 06-096 CMR Chapter 584,
Surface Water Quality Criteria for Toxic Pollutants, and that ensure safe levels for the
discharge of toxic pollutants such that existing and designated uses of surface waters are
maintained and protected.

4. RECEIVING WATER QUALITY STANDARDS

Maine law, 38 M.R.S.A., Section 467(7)(A)(6) indicates the Penobscot River main stem,
from the Maine Central Railroad bridge in Bangor to a line extended in an east-west direction
from the confluence of Reeds Brook in Hampden, is classified as a Class B waterway. The
Legislature finds that the free-flowing habitat of this river segment provides irreplaceable
social and economic benefits and that this use must be maintained. Maine law, 38 M\R.8.A,,
Section 465(3) describes standards for classification of Class B waters as follows:

Class B waters must be of such quality that they are suitable for the designated uses of
drinking water supply after treatment; fishing; agriculture; recreation in and on the
water; industrial process and cooling water supply; hydroelectric power generation,
except as prohibited under Title 12, section 403, navigation; and as habitat for fish and
other aquatic life, The habifat must be characterized as unimpaired.

The dissolved oxygen content of Class B waters may not be less than 7 parts per million
or 75% of saturation, whichever is higher, except that for the period from October 1st to
May 14th, in order fo ensure spawning and egg incubation of indigenous fish species, the
7-day mean dissolved oxygen concentration may not be less than 9.5 parts per million
and the 1-day minimum dissolved oxygen concentration may not be less than 8.0 parts
per million in identified fish spawning areas. Between May 15th and September 30th, the
number of Escherichia coli bacteria of human and domestic animal origin in these waters
may not exceed a geometric mean of 64 per 100 milliliters or an instantaneous level of
236 per 100 milliliters. In determining human and domestic animal origin, the
department shall assess licensed and unlicensed sources using available diagnostic
procedures.

Discharges to Class B waters may nof cause adverse impact to aquatic life in that the
receiving waters must be of sufficient quality to support all aquatic species indigenous fo
the receiving water without detrimental changes in the resident biological community.




MEQ0101311 FACT SHEET Page 5 of 17
W002672-6B-D-R

S.

RECEIVING WATER CONDITIONS

Table Category 5-D entitled, Rivers and Streams Impaired By Legacy Pollutants, in a
document entitled, 2010 Maine Integrated Water Quality Report, [referred to as the “305(b)
Report”] published by the Department states the designated use of fishing (consumption) is
impaired in a 14-mile segment of the Penobscot River in the vicinity of the permittee’s
outfall due to the presence of PCBs in fish tissue. The Department is not aware of any
information that indicates the discharge from the permittee is causing or contributing to the
impairment,

In addition, the 305b Report lists all freshwaters in Maine in Cafegory 4-A: Rivers and
Streams With Impaired Use, TMDL Completed. Impairment in this context refers to the
designated use of recreational fishing due to elevated levels of mercury in some fish caused
by atmospheric deposition. As a result, the State has established a fish consumption advisory